





□□□□



□□□□□□



□□□□□□



□□□□

□ **compnay** □□□



□□□□□



Machine pressed



SGS
Test Report No.: G2H0140621053CD-01 Date: Jun 24, 2014 Page 1 of 4
 SHENZHEN SUNNYGLASSWARE CO., LTD
 FMSH-00, 300M COMMERCIAL BUILDING, YIXIN ROAD, LUOHU DISTRICT, SHENZHEN,
 GUANGDONG, CHINA
 The following sample(s) was/were submitted and identified on behalf of the client as:
 Sample Description : DECORATOR GLASS
 Buyer : DFM FRAGRANCE
 Country of Destination : U.S.A
 Test Performed : Selected test(s) as requested by applicant
 Sample Receipt Date : Jun 11, 2014
 Test Performing Date : Jun 11, 2014 to Jun 16, 2014
 1 Result(s) : For further details, please refer to the following page(s)

□□□□□□□□□□

□□□□□□□□□□1□

2.□□□□□□□□□□□□□□□□□□□□

3.□□□□□□□□□□□□□□□□□□□□□□□□

□□□

1□□□□□□□□□□□□□□□□□□□□□□□□□□

2.□□□□□□□□□□□□□□□□□□□□□□□□□□□□

3.□□□□□□□□□□□□□□□□

4.□□□□□□□□□□□□□□

□□□□□□□□□□5.□□□□□□□□□□

